
 

 
 
 
 
City of Sault Ste. Marie   
225 E. Portage Avenue | Sault Ste. Marie, MI 49783 

 

Clean Water State Revolving Fund (CWSRF) 
 
Wet Weather Flow Program and Wastewater 
Treatment Plant Improvements 
 
Project Planning Document [DRAFT] 
 
March 31, 2023 [Version 1] 

  

 

Prepared by: 
 

Donohue & Associates, Inc. 
3949 Sparks Drive | Grand Rapids, MI 49546 
donohue-associates.com 
 
 
Donohue Project No.: 14150 

 

 
 
 

 
 
 

DRAFT



  
City of Sault Ste. Marie, MI   March 2023 

 

  Project Planning Document Donohue & Associates, Inc. 
 Page ii 

 

TABLE OF CONTENTS  

1. Executive Summary ........................................................................................................ 1 
[...]
number is 26033C0501D, effective on October 16, 2014.  

The map can be accessed by following this web address and searching for Sault Ste Marie, MI: 
https://msc.fema.gov/portal/search#searchresultsanchor. No flood prone areas are part of the facilities 
considered as part of the WWTP or collection system improvements. 

DRAFT

https://msc.fema.gov/portal/search#searchresultsanchor


  
City of Sault Ste. Marie, MI   March 2023 

 

  Project Planning Document Donohue & Associates, Inc. 
 Page 7 

 

 

Figure 2-3 FEMA 100-Year Floodplain (City Overview) 

 

Figure 2-4 FEMA 100-Year Floodplain (WWTP Site) 

DRAFT



  
City of Sault Ste. Marie, MI   March 2023 

 

  Project Planning Document Donohue & Associates, Inc. 
 Page 8 

 

Natural or Wild and Scenic Rivers 

Michigan has designated 16 Natural River systems in Michigan. None of the rivers is in the project area. 

Major Surface Waters 

The project area includes the St. Mary’s River, Lake Nicolet, Lake Superior, Mission Creek, and Ashmun 
Creek.  

Topography 

The project improvements are not anticipated to change City’s topography. 

Geology 

The City is on a rocky shoreline near Lake Superior and Lake Huron. It has rocks such as granite, quartzite, 
limestone, and dolomite that formed over billions of years. It also has soil and stones pushed and scraped 
by glaciers that shaped the landscape. None of the improvements considered under this project are 
expected to directly or indirectly affect the area's geologic characteristics, groundwater, or surface water 
resources. 

Soils 

Soils will be evaluated at the project sites as part of the design process. Facilities at the wastewater 
treatment plant are installed on piles. Similar pile foundations are anticipated for structures.  

Agricultural Resources 

The WWTP improvements are all located in a developed area. The project should not affect the region's 
prime, unique, or highly productive farmlands. 

Flora and Fauna 

MDARD (Endangered Species by County at Michigan.gov) maintains a list of endangered species by county 
for the State of Michigan, which the Michigan Natural Features Inventory MSU Extension supports. For 
Chippewa County, the gray wolf and the piping plover. The gray wolf’s status is “Special Concern” but not 
legally protected, while the piping plover’s status is “Endangered” and legally protected. 

The gray wolf is a habitat generalist that can live in various environments, including temperate forests, 
mountains, tundra, taiga, grasslands, and deserts. The gray wolf’s extensive geographic range covers most 
of the Northern Hemisphere, but its human activities have reduced its distribution. The gray wolf migrates 
seasonally with its prey, mainly ungulates such as deer and elk. The gray wolf was last observed in 
Chippewa County in 1981. 

The piping plover is a small migratory shorebird that nests and feeds along North America's coastal sand 
and gravel beaches. There are three populations of piping plovers: one on the Atlantic Coast of the U.S. 
and Canada, one on the Great Lakes shores, and one along rivers and lakes in the Northern Great Plains. 
The piping plover migrates from its northern breeding range in the summer to its southern wintering 

DRAFT



  
City of Sault Ste. Marie, MI   March 2023 

 

  Project Planning Document Donohue & Associates, Inc. 
 Page 9 

 

range along the Gulf of Mexico, the south Atlantic coast of the United States, and the Caribbean. The 
piping plover was last observed in Chippewa County in 2019. 

The proposed projects are generally improvements to existing facilities at the WWTP or selected 
improvements to the existing collection system.   

The project should not affect endangered species, significant plant communities, natural features, coastal 
zones, or prime and unique agricultural land. Mitigation measures will be coordinated with EGLE during 
the design process, and permits will be needed in these areas.  

2.4 EXISTING SYSTEM 

2.4.1 WASTEWATER COLLECTION SYSTEM 

Sault Ste. Marie’s collection system includes a sanitary collection system, collection system pump stations, 
a storm water system, and a wastewater treatment plant. Historically several connections existed 
between the storm sewer and sanitary sewer with combined sewer relief to the St. Mary’s River. Through 
continued investment, the City has closed seven of the ten combined sewer overflow locations. The 
system currently includes four open connections between the storm sewer system and the sanitary sewer 
system:  

▪ 001 Greenough Street @ East Portage Avenue 
▪ 002 Elm Street @ East Portage Avenue  
▪ 007 Bingham Ave and E Water St  
▪ 010 Meridian Street, Eureka Street and Peck Street service area 

Figure 2-5 illustrates the general service area and location of combined sewer overflows (CSOs). The black 
stars represent CSO locations that have been closed by the City. Red stars highlight open CSOs that the 
City is planning to address as part of their Wet Weather Flow Program. 

 

DRAFT



  
City of Sault Ste. Marie, MI   March 2023 

 

  Project Planning Document Donohue & Associates, Inc. 
 Page 10 

 

 

Figure 2-5 Combined System Overflow Locations and Status 

 

2.4.2 WASTEWATER TREATMENT PLANT 

The facility includes the following treatment systems: 

▪ Preliminary treatment 
▪ Primary treatment 
▪ Secondary treatment with rotating biological contactors (RBC’s) 
▪ Chlorine disinfection 
▪ Anaerobic digestion 
▪ Dewatering and landfilling 
▪ Drying Beds 

Figure 2-6 illustrates the WWTP site layout. 

DRAFT



  
City of Sault Ste. Marie, MI   March 2023 

 

  Project Planning Document Donohue & Associates, Inc. 
 Page 11 

 

  

Figure 2-6 Wastewater Treatment Plant Site Layout 

2.5 WASTEWATER TREATMENT PROCESSES 

Preliminary Treatment 

Preliminary treatment includes influent pumping, screening, grit removal, and flow monitoring. All 
pumping, screening, and grit removal systems have reached the end of their useful life and require 
replacement. 

The pumping, screening, and grit removal processes can process peak flows through the facility 
documented at approximately 14.0 million gallons per day. The average flow through the facility is 2.8 
million gallons per day. The dry weather flow is something less than the average flow. Ten States 
Standards includes a peak flow multiplier of approximately 2.9 for communities with a population similar 
to Sault Ste. Marie.  Using the multiplier, the facility’s peak flow with a separate system is 8.1 million 
gallons per day. The capacity of the existing pumping and preliminary treatment system is sufficient, 
particularly with the focus on separating the remaining storm connections and reducing inflow and 
infiltration.   

Secondary 
Treatment 

Anaerobic 
Digestion 

Preliminary 
Treatment 

and 
Chemical 
Storage 

Primary 
Treatment 

Biosolids 
Handling 

Disinfection 

Biosolids 
Handling 

DRAFT



  
City of Sault Ste. Marie, MI   March 2023 

 

  Project Planning Document Donohue & Associates, Inc. 
 Page 12 

 

Primary Treatment 

Primary treatment includes four rectangular primary clarifiers with solids removal mechanisms. The 
primary clarifiers have recently been rehabilitated and are generally in good condition.  

Secondary Treatment 

The secondary treatment system includes 16 rotary biological contractors (RBCs) followed by secondary 
clarifiers. The RBCs were installed in the late 1980s and are nearly 40 years old. The City has invested in 
bearing replacements and media refurbishments; however, the RBCs are in very poor condition with 
several failed systems not providing treatment.  

The total RBC surface area is 1.8 million square feet distributed across four equivalent channels. The 
average biological oxygen concentration is less than 100 mg/l, and the facility does not have ammonium 
removal requirements. The existing system has met current NPDES requirements. Reducing flows and 
improving the system’s reliability should sustain the current performance. 

The system includes 2 – 65 foot secondary clarifiers. Recommended Standards for Wastewater Treatment 
Systems (2014) limits the secondary clarifier overflow rate to 1,200 gallons per day per square foot for 
rotary biological contactors. Secondary treatment flows must be limited to 8.0 million gallons per day to 
manage this requirement. 

Disinfection 

Secondary effluent is disinfected by gaseous chlorine prior to discharge. The effluent chlorine limits 
generally do not require dechlorination. Sodium bisulfite is available for dechlorination if necessary. 

The existing chlorine contact zone does not provide 15 minutes of detention time at the current peak 
flows. The City is planning to transition away from gaseous chlorine disinfection.  

Phosphorus Removal 

Phosphorus is removed chemically by adding ferric chloride to the secondary treatment system. The iron–
phosphorus precipitant is settled out in the final settling tanks. The existing system has reached its useful 
life and requires improvements. 

Solids Processing 

Primary sludge from primary treatment and waste activated biological sludge from secondary treatment 
are stabilized in anaerobic digesters. Anaerobically digested sludge is stored in secondary digesters before 
dewatering and landfill disposal. Drying beds are also available for disposal.   

The anaerobic digesters have sufficient capacity. The anaerobic digesters are more than 60 years old, and 
related mechanical and process systems; including digester feed/withdrawal, gas handling, gas safety, 
mixing, and heating have reached their useful life.  

The belt filter presses, and related systems have also reached their useful life and require replacement. 

DRAFT



  
City of Sault Ste. Marie, MI   March 2023 

 

  Project Planning Document Donohue & Associates, Inc. 
 Page 13 

 

The City does not use the drying beds currently, as the dewatering and digestion performance has 
improved due to recent cleaning and maintenance of the digesters. 

2.5.1 WASTEWATER TREATMENT FLOWS AND LOADINGS 

Table 2-2 summarizes available influent and effluent data from 2018 - 2022. Figure 2-2 illustrates 
cumulative distributions of influent 5-day carbonaceous biochemical oxygen demand (CBOD5) and total 
suspended solids (TSS).  

Table 2-2 WWTP Influent Flow and Loadings  

Parameter Average 
30-Day 

Max 
7-Day 
Max 

Max Day Data Range  

 Influent 

Flow, MGD 2.8 8.0 10.9 13.9 Oct-18 – July 22 

TSS, mg/L 56 92 99 131 

Oct-21 – July 22 
TSS, lb/d 1,209 6,284 3,245 10,040 

CBOD, mg/L 86 125 125 158 

CBOD, lb/d 1,871 6,547 5,045 11,646 

 

The WWTP raw influent wastewater flows and influent concentrations from 2018 – 2022 are shown in 
Figure 2-1. Figure 2-2 illustrates cumulative distributions of influent 5-day carbonaceous biochemical 
oxygen demand (CBOD5) and total suspended solids (TSS).  

 

 

 

 

 

 

  

Figure 2-7 WWTP Daily Influent Flow 2018 – 2022 (MGD) 

0

2

4

6

8

10

12

14

16

0% 20% 40% 60% 80% 100%

Cumulative Distribuion Daily Flow (MGD)

0
2
4
6
8

10
12
14
16

Daily Flow (MGD) 

DRAFT



  
City of Sault Ste. Marie, MI   March 2023 

 

  Project Planning Document Donohue & Associates, Inc. 
 Page 14 

 

 

Figure 2-8 WWTP Daily Influent CBOD5 and TSS Concentration Cumulative Distributions (mg/l) 

2.5.2 WASTEWATER TREATMENT EFFLUENT 

Table 2-3 summarizes WWTP effluent performance from 2018 - 2022. The NPDES permit and associated 
effluent limits are included in Appendix A. The facility reliably meets the effluent requirements. During 
periods of wet weather, portions of flow may be diverted around secondary treatment to manage 
performance. All combined flows are disinfected prior to discharge to surface water. 

Table 2-3 WWTP Effluent Performance 

Parameter Average 
30-Day 

Max 
7-Day 
Max 

Max Day Data Range  

Effluent 

TSS, mg/L 10 16 20 56 

Oct-18 – July 22 
CBOD, mg/L 9 16 18 31 

NH3-N, mg/L 12   32 

TP, mg/L 0.7 1.2 1.7 1.9 

 

2.6 NEED FOR PROJECT 

The City has certain obligations to close the remaining three combined sewer overflows in the collection 
system, eliminate the secondary treatment bypasses at the WWTP and certify the Sewer System Project 
Performance Certification (PPC) by 2029. The proposed projects improve the reliability of the WWTP and 
position the City to meet both the interim EGLE Corrective Action Plan (CAP) requirements and the 
requirements included in the City’s Wet Weather Control Plan (WWCP). 

2.6.1 WASTEWATER TREATMENT PLANT IMPROVEMENTS 

National Pollution Discharge Elimination System (NPDES) Permit No. MI0024058 regulates the facility’s 
operation. The wastewater treatment plant was originally constructed in 1959 and included primary 
treatment and anaerobic digestion. The secondary treatment RBCs and secondary clarifiers were built in 
1986. Many systems have experienced failure, most recently including a final settling tank mechanism and 

0

20

40

60

80

100

120

140

160

180

0% 20% 40% 60% 80% 100%

Influent CBOD (mg/L)

0

20

40

60

80

100

120

140

160

180

0% 20% 40% 60% 80% 100%

Influent TSS (mg/L)

DRAFT



  
City of Sault Ste. Marie, MI   March 2023 

 

  Project Planning Document Donohue & Associates, Inc. 
 Page 15 

 

rotary biological contacts. Most systems at the treatment plant have reached their service life and require 
repair or replacement.  

2.6.2 COLLECTION SYSTEM IMPROVEMENTS 

The City had developed a Wet Weather Flow Removal Program to remove excessive Inflow and Infiltration 
(I&I) from the collection system and eliminate all SSOs and secondary treatment bypasses. The City’s 
program includes the following long-term requirements: 

▪ On or Before January 1, 2027 – Complete all Sanitary Sewer Improvement Projects identified in Sewer 
System Evaluation Survey (SSES) report 

▪ On or Before November 1, 2027 – Submit Sewer System PPC work plan to certify collection system 
can transport and treatment plant can treat 25-year, 24-hour storm event 

▪ On or Before February 1, 2029, certify PPC 

The City and EGLE have developed a Corrective Action Plan that includes steps toward certifying the PPC. 
Near term actions that have been completed or are in progress include the following: 

▪ Identify Collection system districts and a flow metering work plan by August 31, 2021. Repeat annually 

until PPC is met. 

▪ Generate a work plan by district moving forward for the following known sources of Infiltration and 

Inflow (I/I) including:  

o Submit a work plan, including a schedule to resolve the Bingham & Water project by 

December 1, 2021. 

o Submit a work plan, including a schedule to resolve roof drain connection contributions by 

December 1, 2021.  

o Submit a work plan including a schedule to resolve Michigan Department of Transportation 

catch basins entering the sanitary sewer system by December 1, 2022. 

 
▪ Analyze flow data to establish a prioritized task list for each district toward the passing criteria of the 

PPC. Submit a flow metering report for each district by December 31 annually until PPC is met. The 

report shall include the tasks and projects necessary to remove cost effective I/I for the following 

calendar year.  

▪ Make necessary improvements to remove Infiltration and Inflow (I/I) to meet PPC by December 31, 

2026. 

The City’s NPDES permit includes additional details relating to the requirements. Many of these actions, 
including flow monitoring and work plan development, have been routinely communicated to EGLE. These 
requirements are the foundational elements for the projects proposed as part of this planning document.  

2.7 PROJECTED FUTURE NEEDS 

The Wet Weather Flow Removal Plan and PPC certification goals are to separate stormwater flows from 
the sanitary sewer system, eliminate CSOs and SSOs and eliminate secondary treatment bypasses at the 
WWTP. The City has invested significant resources toward achieving these goals. Projects in this planning 